
 

 

INVESTIGATION OF OCCURENCE AND FATE OF BIOCIDES IN WASTEWATER 

 TREATMENT PLANTS AND SURFACE WATERS 

 

 

 

A THESIS SUBMITTED TO 

THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES OF 

MIDDLE EAST TECHNICAL UNIVERSITY 

 

 

 

 

BY 

 

 

MERVE YAVUZ 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 

FOR 

THE DEGREE OF MASTER OF SCIENCE 

IN 

ENVIRONMENTAL ENGINEERING 

 

 

 

 

FEBRUARY 2013 

  

 





 

 

 

Approval of the thesis: 

 

 

INVESTIGATION OF OCCURRENCE AND FATE OF BIOCIDES IN WASTEWATER 

TREATMENT PLANTS AND SURFACE WATERS 

 

 

submitted by Merve YAVUZ in partial fulfillment of the requirements for the degree of Master of 

Science in Environmental Engineering Department, Middle East Technical University by, 
[...]
about water quality of these water sources and Table 1 of Water Pollution Control Regulation which is 

given at Appendices. According to the thesis study of Tezce (2010), Total Organic Carbon (TOC) 

concentration of Kesikköprü Reservoir was reported as 7.705±0.32 mg/L. Therefore water class of 

Kesikköprü Reservoir was accepted as Class 2 with respect to water quality classes’ criteria of Water 

Control Pollution Regulation. Similarly, TOC concentration in Çamlıdere Reservoir was reported in 

the range of 1.987-5.180 mg/L from July 1998 to June 1999 (Gür, 1999). Therefore water class of 

Çamlıdere Reservoir was accepted as Class 1. In the same way, Eymir Lake water quality analyses 

conducted between 1993 and 1994 in the scope of “Water Sources and Environmental Management 

Plan Project for Mogan-Eymir Lake” and TOC concentration was reported in the range of 2-40 mg/L 

and so water class of Lake was accepted as Class 4. 

3.1.1.1.Çamlıdere Reservoir 

Çamlıdere reservoir was constructed between 1976 and 1987 in order to supply drinking water to the 

Ankara. It is located on Bayındır Creek and it has 2500 hm
3
 dam volume. Samples were taken from 

same and definite location which was near the pumping station of the reservoir, during whole 

sampling period. 

The location of Çamlıdere Reservoir is indicated in Figure 2. This water source was selected as to 

represent a clean water source due to the fact that it is serving as a drinking water source for Ankara, 

and therefore, it is a well-protected water source.  

 

 



18 

 

 

 

Figure 2: The location of Çamlıdere Reservoir 

 

3.1.1.2. Kesikköprü Reservoir 

Kesikköprü reservoir is another but occasionally used drinking water source of Ankara. It was 

constructed between 1959 and 1966. It is located on Kızılırmak River and it has 0,9 hm
3
 dam volume. 

Samples were taken from same and definite location which was near the pumping station of the 

reservoir, during whole sampling period. 

The location of Kesikköprü Reservoir is illustrated in Figure 3. This water source was selected as to 

represent a moderately polluted water source since it is located in downstream of the Kızılırmak River 

which might have been receiving some wastewater discharges along the way upstream.  

 

 

 

 

 

 



19 

 

 

                                         Figure 3: Location of Kesikköprü Reservoir 
 

3.1.1.3. Eymir Lake 

Eymir Lake is used as a recreational area in Ankara and it was accepted as polluted surface water due 

to some illegal possible wastewater discharges, at least in the past for years. Eymir Lake is connected 

to the Mogan Lake with a canal and so its main upstream source is the Mogan Lake. Eymir Lake level 

is 3 meter lower than that of Mogan Lake and it is fed by the waters of Mogan Lake with the help of 

regulator. The surface area of lake is 1.09 km
2
 and its average depth is 3.80 m.  

The map location of the Eymir Lake is indicated in Figure 4. Samples were taken from same and 

definite location which was near the restaurants area, during whole sampling period. 



20 

 

 

Figure 4: Location of Eymir Lake 

 

3.1.2. Wastewater Treatment Plants (WWTPs) 

Wastewater and sludge samples were obtained from six WWTPs located in different regions of 

Turkey (Table 8). Selection of these WWTPs was based on the treatment processes applied in order to 

see the effect of different process applications (if any) on the removal of target biocides. The 

treatment processes applied in these plants are also indicated in Table 8.  

Table 8: Treatment Process applied in WWTPs 

WWTP Treatment Process Applied Design Capacity 

(m³/day) 

Ankara Wastewater 

Treatment Plant (Tatlar 

WWTP) 

Activated Sludge Process 765 000  

Kayseri WWTP Activated Sludge Process with 

selector/bio-P basin 

145 000 

METU WWTP Vacuum Rotating Membrane 150  

Lara WWTP Bardenpho Process  125 000 

Hurma WWTP Bardenpho Process 210 000  

Kemer WWTP Activated Sludge Process with Oxidation 

Ditch 
21 415 

 

 

 



21 

 

3.1.2.1. Ankara Wastewater Treatment Plant (TATLAR WWTPs) 

Tatlar Wastewater Treatment Plant is the biggest plant in Turkey and also is the fourth one in Europe. 

It was put into operation at August 1997. Treatment capacity of first stage of plant with activated 

sludge process was designed as 765.000 m³ wastewater and it was designed in order to serve nearly 4 

million population equivalent. The design of the plant is compatible with 6 million population 

equivalent and nitrogen, phosphorus removal for later period with the construction of second and third 

stage. Facility area will continue to increase and comprise 182 ha at 2025 with the construction of 

third stage (URL 1). 

The facility is located at 45 km west of city center and near the Tatlar Village. Wastewater from 

whole city can reach the facility location without any pumping station and this situation was very 

important for the selection of wastewater treatment plant location. 

The wastewater treatment mechanism of Tatlar WWTP mainly consists of activated sludge with 

anaerobic sludge stabilization and belt filter press for dewatering of sludge. In the current situation, 

whole processes are taken into operation except phosphor and nitrogen removal process. 

In facility, wastewater firstly passes through coarse and fine screens and then aerated grit chamber, 

primary sedimentation process respectively in order to elimination of suspended particles in the scope 

of physical treatment. After physical treatment, activated sludge process with aeration chamber start to 

biological treatment of wastewater via degradation of organic materials in wastewater with the help of 

microorganisms. Suspended particles in wastewater after aeration chamber are eliminated by 

secondary sedimentation process and also identified amount of activated sludge is recycled to the 

beginning part of the aeration chamber. Remaining part of the sludge is sent to the gravity thickener 

and then primary and secondary sludge are taken into operation at anaerobic sludge digester together. 

In the anaerobic digestion part, biogas which is formed during the digestion process is used in order to 

obtain electricity. This process satisfies the electricity requirement of facility at %80 amount. Digested 

sludge is sent to thickener in order to increase solid content at sludge. Finally digested and thickened 

sludge enters the belt filter press process in order to dewatered the sludge and make it ready for 

disposal (URL 2). 

The yearly average removal efficiency of Tatlar WWTP for BOD5 and Suspended Solid Materials are 

reported as greater than %85 and %90 respectively.  

During sampling period, samples were taken from the primary and secondary sludge for sludge 

samples and from primary sedimentation tank influent, aeration basin effluent and secondary 

sedimentation tank effluent for wastewater samples. Analysis of wastewater and sludge samples for 

biocide detection was conducted with respect to Section 3.4.2. 

The main design parameters and dimensions of WWTP units are given at Appendices.  

3.1.2.2. METU Wastewater Treatment Plant 

METU Wastewater treatment plant serves whole Middle East Technical University (METU) Campus, 

METU Techno city and lodging buildings. Vacuum Rotation Membrane (VRM) was preferred for 

wastewater treatment in this plant. VRM system is composed of ultra filtration membranes submerged 

with the aeration tank. This system is combination of biological wastewater treatment and high 

efficient solids/liquid separation. In the treatment facility, pre-screened wastewater is aerated and 

clarified biologically. The last step of treatment is the removal of solid particles and also 

bacteria/viruses from water with the help of ultra filtration membrane with respect to low pressure 

principle which is based on the separation of suspended solids and water with the help of pressure 

difference. According to this, water can pass through the membrane on the other hand solids, bacteria 

and viruses are retained on the membrane surface and are removed by relative movement. Therefore, 

wastewater is purified and the effluent of this system meets the regulation standards. During sampling 

period, samples were taken from the influent and effluent of the WWTP.  



22 

 

The system parameters of METU treatment plant are given at Appendices. The representation of 

VRM system is given at Figure 5. 

                                   

Figure 5: Vacuum Rotating Membrane System 

 

3.1.2.3. Kemer, Lara and Hurma Wastewater Treatment Plants 

Kemer Wastewater Treatment Plant is composed of three stages. In the first stage, two oxidation 

ditches and three secondary clarifiers are in operation. Second stage covers two oxidation ditch and 

two secondary clarifiers and third stage comprises of two oxidation ditch and four secondary 

clarifiers. Secondary clarifiers of first and second stage are circular and surface aerators are preferred 

in oxidation ditches on the other hand, clarifiers of third stage are rectangular and diffusers are located 

at bottom of the oxidation ditch. Each stage recycles water in itself and also is connected to other 

stage. The first stage has 4.714 m3/day, second stage has 8.061 m3/day and third stage has 8.640 

m3/day capacities. Total flow in project was designed as 21.415 m3/day with 7.923,55 kg/day BOD5 

load and 73.591 population equivalents. The flow of deep sea discharge is 313,88 lt/second and it can 

serve 90.431 population equivalent. Moreover, the belt filter presses with 7.5 and 18 m
3
/hour capacity 

are preferred in order to dewatered the sludge (URL 3).  

Lara Wastewater Treatment Plant is 17 km far away from the city center. This plant serves to touristic 

facilities in the region and a great majority of city population. Wastewaters in this region is collected 

with sewage system and disposed with deep sea discharge. Lara WWTP is composed of pre-treatment, 

biological activated sludge and sludge dewatering units and designed as four stages which each stage 

has 31.250 m
3
/day capacities. Pre-treatment facility has treatment capacity of 500.000 population 

equivalent and biological treatment part can serve to 250.000 population equivalent. Wastewater 

coming to the facility passes through the pre-treatment units which are composed of coarse and fine 

screens, aerated grit chambers. After pre-treatment units wastewater enters the biological treatment 

units which are selector, anaerobic reactor, aeration basin, sedimentation tank. Bardenpho system is 

used as biological treatment in order to remove nitrogen in accordance with the nitrification and 

denitrification process, and to remove phosphorus with anaerobic and aerobic basins. Moreover, for 

sludge dewatering process, sludge storage tanks and decanter are in operation (URL 4). 

Facility is operated in accordance with German ATV-131 Standards. The characteristics of 

wastewater treatment units are given at Appendices. 

Sewage system in western part of Antalya reached to the Hurma WWTP. The construction of pre-

treatment facility of Hurma WWTP started at 30 September 1996 and completed at 17 February 1999. 



23 

 

 Since the pre-treatment unit is not sufficient in order to remove organic materials, first stage of 

biological treatment units with the capacity 250.000 population equivalent was taken into operation at 

29 December 2001. After the construction of second stage at January 2005, facility capacity reached 

to 500.000 population equivalent. Finally construction of third stage at April 2011, facility capacity 

became 210.000 m
3
/day with 1.400.000 population equivalent. 

Facility mainly comprise of pre-treatment, biological treatment and sludge treatment units. Fine and 

coarse screens, aerated grit chamber and primary sedimentation tank was preferred for pre-treatment 

units. Moreover, the removal of carbon, nitrogen and phosphor is achieved by Bardenpho system with 

anaerobic tank, aeration basin, and secondary sedimentation tank. For the sludge treatment part of 

facility, mechanic thickener, anaerobic digester, decanter were preferred (URL 5). Operation 

parameters, design parameters and dimensions of WWTP units are given at Appendices. 

Samples were taken from influent and effluent of WWTPs and from sludge units in order to conduct 

analysis. 

3.1.2.4. Kayseri Wastewater Treatment Plant  

Kayseri WWTP has been served Kayseri and its surrounding since 2003. Facility was taken into 

operation completely at 20 February 2004. Facility satisfies the removal of carbon, nitrogen and 

phosphorus from wastewater. 

Treatment of wastewater is mainly satisfied by pre-treatment units which are fine and coarse screens, 

aerated grit chamber and primary sedimentation tank, biological treatment units which are 

selector/bio-P basin, aeration basin and secondary sedimentation tank. As a sludge treatment process, 

pre-thickener, anaerobic digester, secondary thickener and dewatering unit were preferred (URL 6). 

Samples were taken from influent and effluent of WWTP and from sludge digestion unit in order to 

conduct thesis analysis. 

3.2. Monitoring Studies 

3.2.1. In Surface Waters 

Biocide monitoring study was performed for each surface water source for 12 months, from May 2010 

to May 2011.  Not only the target biocides, but some general water quality parameters, such as TOC, 

TDS, pH and temperature were also monitored, so that they could be helpful during the integration of 

seasonal changes of biocide levels (if any). Also, relation between biocide levels and the pollution 

state of watercourses would be possible to see.    

3.2.1.1. Sampling in surface waters 

Samples were taken from the definite locations near the water pumping stations of reservoirs (near 

restaurant areas for Eymir Lake) and were put into amber glass bottles (2.5 L) which were transported 

in closed, dark and cooled conditions to the laboratory. 

3.2.1.2. Parameters Monitored in Surface Waters 

Parameters monitored and the basis for selecting the water quality parameters is given in Table 9.  

Table 9: Parameters Monitored 

Parameters Intention with selection 

TCS Selected biocides 

CHD Selected biocides 

TOC Organic pollution indicator 

TDS Organic Pollution indicator  

Temperature Indicator for weather/precipitation conditions 

pH For TCS speciation/fate understanding 



24 

 

 

For surface water samples, temperature, conductivity and pH of samples were determined by on-site 

measurements with using the calibrated Hach-equipment. TOC of samples were determined with 

Schmadzu TOC device.                                                 

3.2.2. In WWTPs 

Biocide monitoring study for wastewater samples was performed, from January 2010 to May 2011 in 

six wastewater treatment plants having different treatment technology.  

3.2.2.1. Sampling in wastewaters 

Composite samples were taken from the definite locations along the treatment plants with the help of 

peristaltic valve and were put into amber glass bottles (2.5 L) which were transported in closed, dark 

and cooled conditions to the laboratory. 

3.2.2.2. Sampling in WWTP 

Biocide concentration in WWTPs was monitored by taking sample along the treatment plants. The 

sampling locations along treatment plants for each WWTP are given in Table 10. 

Table 10: Treatment Process applied in WWTPs 

WWTP Sampling points 

Tatlar WWTP Primary clarifier influent, aeration tank effluent, secondary clarifier 

effluent, primary sludge and secondary sludge 

Lara WWTP Primary clarifier influent, secondary clarifier effluent, sludge samples 

Hurma WWTP Primary clarifier influent, secondary clarifier effluent, sludge samples 

Kemer WWTP Primary clarifier influent, secondary clarifier effluent, sludge samples 

Kayseri WWTP Primary clarifier effluent, aerobic tank, anoxic tank, secondary clarifier 

effluent, secondary and digested sludge 

METU VRM Influent, UV effluent, sludge 

 

3.3. Fate of Biocides in Selected WWTP 

Fate of biocides in WWTP was monitored with January 2012 sampling in Tatlar WWTP during one 

month sampling period via weekly sampling. 

3.4. Biocide Analysis  

3.4.1. Biocide Analysis in surface water samples 

Biocide analyses in water samples are composed of standard solution preparation, sample preparation, 

and HPLC/MSMS measurements steps, respectively. These are described in following sub-sections. 

3.4.1.1. Sample preparation 

An effective sample preparation and measurement method is required in order to monitor the trace 

pharmaceuticals in surface and waste water (Chin Kai Meng, 2007). Sample preparation is the first 

important step for the determination of the target biocides. Biocides, TCS and CHD, have 

hydrophobic characteristic and they tend to stay in solid phase and stick on the surface of sampling 

bottle. Therefore, the equipments which are used during the analyses must be selected properly in 

order to eliminate adsorption of biocides. Moreover, proper cleaning of the glassware is extremely 

important for biocides analyses since the analytes tend to adsorb on the glass surface and samples 

contaminate the glassware. Glassware which is used in the analyses must be cleaned with the 



25 

 

detergents for hydrophobic compounds and hot water. After detergent washing, glassware cleans with 

firstly tap water and then ultra-pure water. After that, they put into 150° C oven for at least 1 hour.  

Baking process should be minimized as far as possible since repeated baking cause permanent 

adsorption of analytes on the glass surface. After drying and cooling, glassware which is sealed with 

aluminum foil should be stored in clean and closed environment in order to prevent from any 

contamination. Before the reuse of glassware, they must be rinsed with acetone and methanol 

respectively. Moreover, identifying glassware associated with highly contaminated samples is very 

important since this situation may require extra cleaning. This means that, glassware which was used 

for highly contaminated samples should not be used for surface water samples without proper 

cleaning. Moreover, it is important to take necessary precautions such as wearing protective gloves 

and clothing to avoid contamination of the samples from the environment. 

In the light of this information, the sample collection bottles and all experiment glassware which were 

used in this study, were washed with Alchonox detergent which is used for hydrophobic compounds 

washing, before the experiment.  

Samples can be stored at 4° C up to 7 days, however 48 hours is recommended for extraction process 

in order to obtain more accurate results. If the extraction is not possible within 48 hours and we have 

to store samples up to 7 days, the pH of the samples must be decreased by adding sodium hydroxide 

or sulfuric acid solution  and after this period they must have been extracted since degradation process 

begin. Extracted samples can be stored at -10° C and they should be analyzed within 40 days of 

extraction. Freezing the samples is another option in order to minimize the degradation but samples 

should be extracted within 48 hours after removal from the freezer. Therefore, in this study, all 

samples were taken from the surface water sources were immediately transferred to the laboratory in 

closed and cooled container and extracted within 48 hours without any pH decrease. 

Sample preparation process can have some problems such as adsorption of compounds on test tube 

walls or on the matrix solids. However, these problems can be solved by using silanized glass ware or 

polypropylene materials during sample preparation and making more homogenize the samples and 

adding a little bit amount of solvent to the samples. Therefore, in order to solve these problems, glass 

wares were silanized and polypropylene materials were preferred and 5 ml of methanol as a solvent 
[...]
In product ion scan period, product ion which is scanned in the second mass analyzer is detected in the 

detector which is located after second mass analyzer. 

Schematic representation of scanning and filtering of samples by triple quadrupole mass spectrometer 

can be indicated as below.    

                                                                                     

 

 

 

 

 

   

          Figure B4: Conceptual model of a triple quadrupole mass spectrometer 

 

In this conceptual model, mass analyzer is represented as moving belts and the first belt serves in 

order to determine that which precursor ion can reach to the collision cell. The applied voltages to the 

collision cell and quadrupole have to be different in order to make better the transfer of whole product 

ions to the third quadrupole.  

In first quadrupole, a precursor ion is filtered and passes to the collision cell part in order to satisfy 

fragmentation. The fragments are again scanned in third quadrupole part in the scope of product ion 

scan. The fragment ions (product ions) actually represent whole structure of the precursor molecule 

and so triple quadrupole devices can determine the fingerprint of the initial compound. The 

determination of target compound can be obtained in a sensitive manner by fixing belt and monitoring 

specific precursor and in connection with product ion. In triple quadrupole mass spectrometry system, 

this mode is named as “selected reaction monitoring (SRM)”. Moreover, triple quadrupole mass 

spectrometry has multiple running SRMs options for same precursor ions, and this process is named 

as “multiple reaction monitoring (MRM)”.The quantification of impurities can be carried out by 

tandem mass spectrometry (QQQ)  with  using multiple reaction monitoring (MRM) for sensitivity 

and selectivity.  

The monitoring work flow of the triple quadrupole mass spectrometer for target compound can be 

indicated as below. 

 



71 

 

 

 

 

 

 

 

                 

         

 

Figure B5: Triple quadrupole mass spectrometry analysis of compound which     has 210 m/z value as 

a precursor ion 

 

In general, first quadrupole (Q1) allows only target ion to pass through the collision cell and then this 

target ion breaks into fragment at collision cell. These fragmented ions are monitored at third 

quadrupole (Q3) in order to determine which one is used as quantifier ion and which one is used as 

qualifier ion. The ion which has more intense signal than other, become quantifier ion and it is used 

for quantification. In this situation other ion becomes qualifier ion and it is used for confirmation. For 

this example, this situation can be explained that a compound which has 210 m/z value pass through 

the quad mass filter (Q1) and Q1 let only passing of target ion and then this ion is broken apart in a 

collision cell. After that, Q3 detect only fragments which have 158 and 191 m/z value as a quantifier 

and qualifier. In this way, detection of target compound can be achieved, a compound which has 210 

m/z as a precursor ion and 158, 191 m/z value as a product ions must be target compounds. 

Tandem mass spectrometry can be used in both time and space. The physical separation of triple 

quadrupole mass spectrometer and Quadrupole time-of-flight mass spectrometer are involved in 

tandem MS in space on the other hand tandem MS in time includes the usage of ion trap. 

Another advantage of the triple quadrupole mass spectrometer with respect to single quadrupole mass 

spectrometer process is to reduce the noise especially for low-level quantification in dirty matrix and 

this satisfy the high sensitivity. 

The mechanisms of main parts of the triple quadrupole mass spectrometry, ESI ion source and 

collision cell, are described at following section. 

ESI Ion Source 

In liquid chromatography, Electrospray ionization (ESI) is preferred as the ionization technique for 

polar/acid/base compounds on the other hand APCI is preferred for non polar compounds.  

ESI ion source eliminate the introduction of undesired compounds that can interfere to the analysis. 

ESI ion source can be operated at negative ion or positive ion mode according to the target 

compounds in order to obtain more sensitive scanning results The working principle of the ESI is 

based on the spreading of the liquid which includes the target analytes into a fine aerosol by 

electrospray. Solvents for electrospray ionization include the mixture of water and volatile organic 

compounds such as acetonitirile and methanol since ion formation process requires solvent 

evaporation. The addition of the compounds, like acetic acid and formic acid, to the solvent solutions 

assist to decrease the initial size of droplet and this helps the electrospray ionization.  



72 

 

The schematic representations of ESI Source and flow of analyte in the system can be indicated as 

below. 

 

 

 

 

 

 

 

                          

     

Figure B6 :  The schematic representation of ESI Source 

      

 

Figure B7 :  The representation of analyte flow in ESI Source 

The analyte solution enters to the source from a syringe pump or from liquid chromatography. Ion 

formation is induced by charging the droplets with high voltage electrode. In order to achieve this, the 

solution flows through the spray needle which has high potential difference according to the counter 

electrode and then droplets start to be repelled from the needle to the source sampling cone. When the 

droplets pass through the needle tip and cone, solvent evaporation occurs. Moreover, there are two 

infrared lamps in order to dry residual droplets.  At the end of the process, charged ions reach to the 

mass spectrometer part. 

Collision Cell 

The collision cell in triple quadrupole mass spectrometry is defined as Q2. In collision cell, ions 

collide with neutral gas, generally nitrogen gas is preferred like in ion source part, and fragment in this 

gas phase. Nitrogen gas is used in order to satisfy collision induced dissociation of selected precursor 

ion which is selected by first quadrupole in the system. After that, fragments are accelerated out of the 

collision cell and enter the Q3. Moreover, collision cell satisfies more sensitive and specific detection 

since it enables the detection of a target compound in the presence of other compounds which have 

same molecular weight by looking for specific fragment ion. In addition to this, it can reduce the 



73 

 

background, increase the limit of detection and optimize MS/MS fragmentation at very low dwell 

times. 

The location of the collision cell (Q2) in triple quadrupole mass spectrometry can be indicated below. 

 

 

 

 

 

 

 

 

 

 

 

Figure B8: The representation of collision cell in triple quadrupole mass spectrometer 

 

HPLC-UV Measurement 

HPLC-UV is another chromatographic measurement method which is based on the measurement of 

absorption of radiation from chromophores in eluted samples over the range of 190-400 nm with the 

help of ultraviolet (UV) detectors. 

The UV detector of the HPLC which is located after the stationary phase in order to detect compounds 

when they are eluted from the column, emits a response and signals a peak on the chromatograph. The 

main working principle of the detector is based on the measurement of the ability of sample 

chromophores which are part of molecule responsible for their, color to absorb UV light. This process 

can be achieved at one or several wavelengths in the range of 190-400 nm. There are two types of 

detectors which are fixed wavelength type and variable wavelength detectors. First one can measure at 

a single wavelength, usually 254 nm, on the other hand, second one can make sequential measurement 

of individual wavelengths and can detect over a wide range. There are many application of detection 

of organic compounds by HPLC-UV methods According to the literature study, TCS can be detected 

at 280,270 or 205 nm in the HPLC-UV analysis. (Kinetics of TCS oxidation by aqueous ozone and 

consequent loss of antibacterial activity: Relevance to municipal wastewater ozonation, Sonia Saurez 

et al., 2007, Determinations and residual characteristics of TCS in household food detergents of 

Taiwan,Shih-Wei Tsai et al., 2008). 

 

 

 

 

Collision Cell 

(Q2) 



74 

 

C: Tatlar WWTP Design Parameter 

                                                          

Table C1: Design criteria for Tatlar WWTP 

WWTP Parameters Target Year 

2002 (1st stage) 

 

2010 (2nd 

stage) 

2025 (3rd stage) 

 

Number of process line 21/2 3 4 

Population forecasting 3.277.000 3.970.000 4.859.000 

Population equivalent 3.920.000 4.833.000 6.288.000 

Average wastewater 

amount (m
3
/day) 

765.000 971.000 1.377.000 

Average dry weather 

flow (m
3
/second) 

8,85 11,24 15,94 

Maximum dry weather 

flow (m
3
/second) 

10,19 12,93 18,33 

Maximum rainy weather 

flow (m
3
/second) 

17,71 22,48 31,88 

BOD5 load (60 

g/person/day),kg/day 

235.175 290.000 377.300 

Raw and excess sludge 

(%1.5 SP, not 

thickened),m
3
/day 

20.907 25.778 33.538 

Digested sludge (%3.3 

SP) m
3
/day 

6272 7733 10.061 

Sludge cake after belt 

filter press (%30 SP) 

m
3
/day 

704 869 1130 

Treated effluent 

*BOD5 conc. mg/L 

 

  *Filterable solids, mg/L 

<30   

<30 

 

The dimensions of Tatlar Wastewater Treatment Plant units are given in Table C2. 

Table C2: Dimensions of Tatlar WWTP Units 

WWTP Units Dimensions 

Coarse Screens 

(Screen opening) 

40 mm 

Fine Screens (Screen opening) 15 mm 

Aerated grit chamber 

* Chamber Volume m
3 

      * Surface Area (m
2
) 

      * Retention time (minute) 

584 

209 

11 



75 

 

Primary sedimentation tank 

*Volume (m
3
) 

             *Diameter (m) 

  *Retention time (minimum) 

7600  

50 

1,5 hour 

Aeration chamber 

*Volume (m
3
) 

* Surface area (m
2
) 

* Retention time 

13.005 

2600 

4 hour 

Secondary sedimentation tank 

*Volume (m
3
) 

             *Diameter (m) 

  *Retention time (minimum) 

9.200 

55 

3 hour 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



76 

 

D: METU WWTP Operation Parameters 

  

Table D1: Operation parameters of METU WWTP 

Technical parameters Operation Value 

Operating time 2,5 months 

Surface area of membrane 540 m
2
 

Flow 150 m
3
/day 

Influent COD concentration 400-700 mg/l 

Effluent COD concentration < 10 mg/l 

Influent BOD5 concentration 230-450 mg/l 

Effluent BOD5 concentration ≈ 0 mg/l 

Turbidity 0.1-0.5 NTU 

Effluent fecal coliform 0 /100 ml 

MLSSb  7,2 g/l 

MLSSFD 14 g/l 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



77 

 

E: Lara, Hurma, Kemer WWTPs Design Parameters 

Table E1: Design Parameters of Lara WWTP 

Treatment Units Number of Units Properties of each unit 

Coarse Screens  3 Screen openings: 5 cm 

Fine Screens 2 Screen openings: 3 cm 

Selector 1           Volume:1500 m
3 

Anaerobic Reactor  3           Volume:1500 m
3
 

Aeration basin 4 Volume: 17 000 m
3
 

Sedimentation Tank 2 Volume: 5 000 m
3
 

Sludge storage tank 2 Volume: 1 600 m
3
 

Decanter 2 100 m
3
/hour 

 

Table E2: Operation parameters for Hurma WWTP 

Parameters Influent Concentration Effluent Concentration 

COD (mg/l) 700 35-45 

BOD5 (mg/l) 400 5-15 

TSS (mg/l)  500                      15-25
 

TN (mg/l) 60                        4-7 

TP (mg/l) 12 1-2 

pH 6-9 6-8 

 

 

Table E3: Capacity and dimensions of Hurma WWTP units 

WWTP Unit Parameter 

Anaerobic reactor Width:7 m 

Length: 47 m 

Water depth: 7 m 

Volume: 4400 m
3
 

Retention time: 1,4 hour 

Aerated grit chamber Length: 45 m 

Width:5 m 

Depth: 6,3 m 

Aeration rate: 540 Nm
3
/hour  



78 

 

Primary sedimentation tank  Hydraulic Retention time: 1-1.5 hour 

Volume: 2188 m
3
 

Bio-P basin Retention time:1.5-2 hour 

Volume: 8800 m
3    

 (2 basin)                     Volume 

:16 000 m
3
 (2 basin) 

Secondary clarifier (total 8 clarifier) Diameter: 47 m       (4 of them)                 Diameter: 

52,4 m (4 of them) 

Depth: 4,5 m   (4 of them)                                    

Depth: 5,2 m (4 of them) 

Anaerobic digester Height: 26,9 m 

Diameter: 23,3 m 

Volume: 9000 m
3
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



79 

 

F: Water Pollution Control Regulation (Table 1: Criteria for inland water quality classes) 

  Water Quality Class 

Water Quality Parameter I II III IV 

A) Physical and inorganic-chemical parameters 

  1. Temperature (
o
C) 25 25 30 > 30 

  2. pH 6.5-8.5 6.5-8.5 6.0-9.0 outside 6.0-

9.0  

  3. Dissolved oxygen (mg O2/l)
a
 8 6 3 < 3 

  4. Oxygen saturation (%)
a
 90 70 40 < 40 

  5. Chlorine ions (mg Cl‾/l) 25 200 400
b
 > 400 

  6. Sulfate ions (mg SO4
=
/l) 200 200 400 > 400 

  7. Ammonia nitrogen (mg NH4
+
-N/l) 0.2

c
 1

c
 2

c
 > 2 

  8. Nitrite nitrogen (mg NO2‾-N/l) 0.002 0.01 0.05 > 0.05 

  9. Nitrate nitrogen (mg NO3‾-N/l) 5 10 20 > 20 

10. Total phosphorus (mg PO4‾
3
-P/l) 0.02 0.16 0.65 > 0.65 

11. Total dissolved matter (mg/l) 500 1500 5000 > 5000 

12. Color (Pt-Co units) 5 50 300 > 300 

13. Sodium (mg Na
+
/l) 125 125 250 > 250 

B) Organic parameters 

 1. COD (mg/l) 25 50 70 > 70 

 2. BOD (mg/l) 4 8 20 > 20 

 3. Organic carbon (mg/l) 5 8 12 > 12 

 4. Total Kjeldahl-nitrogen (mg/l) 0.5 1.5 5 > 5 

 5. Emülsified oil and grease (mg/l) 0.02 0.3 0.5 > 0.5 

 6. Methylene blue active substances 

(MBAS) (mg/l) 

0.05 0.2 1 > 1.5 

7. Phenolic substances (volatile) (mg/l) 0.002 0.01 0.1 > 0.1 

 8. Mineral oils and derivatives (mg/l) 0.02 0.1 0.5 > 0.5 

 9. Total pesticides (mg/l) 0.001 0.01 0.1 > 0.1 



80 

 

  Water Quality Class 

Water Quality Parameter I II III IV 

C) Inorganic pollution parameters
d
     

  1. Mercury (μg Hg/l) 0.1 0.5 2 > 2 

  2. Cadmium (μg Cd/l) 3 5 10 > 10 

  3. Lead (μg Pb/l) 10 20 50 > 50 

  4. Arsenic (μg As/l) 20 50 100 > 100 

  5. Copper (μg Cu/l) 20 50 200 > 200 

  6. Chromium (total) (μg Cr/l) 20 50 200 > 200 

  7. Chromium (μg Cr
+6

/l) indeterminable 20 50 > 50 

  8. Cobalt (μg Co/l) 10 20 200 > 200 

  9. Nickel (μg Ni/l) 20 50 200 > 200 

10. Zinc (μg Zn/l) 200 500 2000 > 2000 

11. Cyanide (total) (μg CN/l) 10 50 100 > 100 

12. Florine (μg F‾/l) 1000 1500 2000 > 2000 

13. Free chlorine (μg Cl2/l) 10 10 50 > 50 

14. Sulfur (μg S
=
/l) 2 2 10 > 10 

15. Iron (μg Fe/l) 300 1000 5000 > 5000 

16. Manganese (μg Mn/l) 100 500 3000 > 3000 

17. Boron (μg B/l) 1000
e
 1000

e
 1000

e
 > 1000 

18. Selenium (μg Se/l) 10 10 20 > 20 

19. Barium (μg Ba/l) 1000 2000 2000 > 2000 

20. Aluminum (mg Al/l) 0.3 0.3 1 > 1 

21. Radioactivity (pCi/l)     

      alfa-activity 1 10 10 > 10 

      beta-activity 10 100 100 > 100 

D) Bacteriological parameters     

 1. Fecal coliform (MPN/100 ml) 10 200 2000 > 2000 



81 

 

  Water Quality Class 

Water Quality Parameter I II III IV 

 2. Total coliform (MPN/100 ml) 100 20000 100000 > 100000 

 (a) It is sufficient to ensure concentration and percentage saturation of only one of the parameters 

(b) It may be necessary to lower the limit of this concentration for irrigation of chlorine-sensitive 

plants 

(c) The concentration of free ammonia may not exceed 0.02 mg NH3-N/l depending on pH 

(d) Criteria in this group give total concentrations of chemical derivatives constituting the parameters 

-sensitive plants 

 


